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1.849 GHz 1.850 GHz 200.000 kHz 1.84994 GHz -35.02 dém -22.02 d& 1.910 GHz 1.911 GHz 200,000 kHz 1.91001 GHz -34.28 dBm -21.28 dB
1,850 GHz 1.870 GHz 100.000 kHz 1.86723 GHz -1.41 dBm -31.41 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91101 GHz -31.21 dém -18.21 dB
i -r - —
Il ( )i J ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit Gheck PARS Limit §heck PAES
-10 dgfR—FEURIOUS LINE ARS PABS -10 d@—fRURIOUS_LINE ARS pAES
E | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dam -40 dBm !
- | -
50 dam— | . L i e 50 dbim—| e T SR RN
-60 dBm -60 dém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 844.63518 MHz -53.92 dBm -40.92 dB 30.000 MHz 1.000 GHz 1.000 MHz 873.23588 MHz -53.68 dBm -40.68 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83769 GHz -54.51 d8m -41.51 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80621 GHz -54.13 dBm -41.13 d
1.920 GHz 3.000 GHz 1.000 MHz 2.80692 GHz -53.20 dém -40.20 B 1.920 GHz 3.000 GHz 1.000 MHz 2.67341 GHz -53.18 dBm -40.18 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.55254 GHz -35.53 dBm -22.53 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.55204 GHz -35.73 dBm -22.73 dB
9.000 GHz 13.000 GHz 1.000 MHz 9.25372 GHz -47.08 d8m -34.08 dB 9.000 GHz 13.000 GHz 1.000 MHz 9.25322 GHz -47.25 dBm -34.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.02044 GHz -45.38 dBm -32.38 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.04544 GHz -45.37 dBm -32.37 dB
( | J - ( ] ) we
Data: 28.APR.2023 00:50:36 Data: 2B.APR.2023 01:12:18
Highest Channel / QPSK
s oo
Spectrum A
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 d8RR—FPURIOUS | INF_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
» ol " ™
-50 dBm . el —— T s ATy
N .
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -53.88 dBm -40.88 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,83853 GHz -54.29 dBm -41.29 db
1,920 GHz 3.000 GHz 1.000 MHz 267521 GHz -53.30 dBm -40.30 dB
3,000 GHz 9.000 GHz 1.000 MHz 5,55204 GHz -35.93 dBm -22,93 dB
9.000 GHz 13.000 GHz 1.000 MHz 9.,25372 GHz -47.33 dBm -34.33 dB
13,000 GHz 19.500 GHz 1.000 MHz 16.61547 GHz -45.34 dBm -32.34 dB
—
Jl ) o
Date: 2R APR. 2023 (0]1:13:23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8

Page Number 1 A44 of A304




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 2 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PAES
S | SPURIOUS_LINE_ABS_
-20 dém
-30 dém
. -40 dBm '
. b ~n,
50 dBm s, == e cB s e -50 dBm e _— N
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dém
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz B76.14443 MHz -53.77 dBm -40.77 dB 30.000 MHz 1.000 GHz 1.000 MHz 884.67006 MHz -53.88 dbm -40.88 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -53.72 dBm -40.72 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83979 GHz -54.30 dBm -41.30 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,63418 GHz -53.14 dém -40.14 B 1.920 GHz 3.000 GHz 1.000 MHz 2.62914 GHz -53.17 dBm -40.17 dé
3.000 GHz 9,000 GHz 1,000 MHz 5.55454 GHz -38.79 dBm -25.79 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.55454 GHz -38.61 dBm -25.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.91039 GHz -48.13 dém -35.13 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.33183 GHz -48.16 dBm -35.16 dB
13.000 GHz 18,500 GHz 1,000 MHz 17.04194 GHz -45.30 dBm -32.30 dB 13.000 GHz 15,500 GHz 1.000 MHz 17.03944 GHz -45.25 dBm -32.25 dg
( | J - ( ] ) we
Jate: 28.APR.2023 0O Dat APR.20,
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 R —SPURIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
s i
-50 dBm P .-L_w“ﬁll_'m_j‘ﬁ - " .
el », A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 946.43428 MHz -53.86 dBm -40.86 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,83895 GHz -54.57 dBm -41.57 db
1,920 GHz 3.000 GHz 1.000 MHz 2,68457 GHz -53.30 dBm -40.30 dB
3,000 GHz 9.000 GHz 1.000 MHz 5,55404 GHz -39.17 dBm -26,17 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.89789 GHz -47.96 dBm -34.96 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.41591 GHz -45.11 dBm -32.11 dB
—
Jl ) o
Date. 2B APR 2003 01.28.44
Sporton International Inc. (Kunshan) Page Number 1 A45 of A304
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit fheck PARS
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PAES
E | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm -30 dBm
-40 dam -40 dBm
] >~ | .
50 dam—) — i st 50 dBm—T p— o s
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 848.51324 MHz -53.56 dam -40.56 dB 30.000 MHz 1,000 GHz 1,000 MHz 84318091 MHz -53.61 dBm -40.61 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -47.47 dém -34.47 dB 1.000 GHz 1.840 GHz 1,000 MHz 183895 GHz -47.91 dém -34.91 d&
1,520 GHz 2,000 GHz 1,000 MHz 2,668025 GHz -52.87 dém -35.87 de 1.620 GHz 3.000 GHz 1,000 MHz 2,67485 GHz -52,90 dém -39.90 de
3.000 GHz 5,000 GHz 1,000 MHz 5.56054 GHz -40.24 dBm -27.24 dB 3.000 GHz 9,000 GHz 1,000 MHz 5,55754 GHz -40.35 dBm -27.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.39333 GHz -48.00 d8m -35.00 dB 9.000 GHz 13.000 GHz 1.000 MHz 1283927 GHz -48.12 dBm -35.12 dB
13.000 GHz 19.500 GHz 1,000 MHz 17.01244 GHz -45.25 dam -32.25 dB 13.000 GHz 19.500 GHz 1,000 MHz 17.06894 GHz -45.29 dém -32.29 d
( | J - ( ] ) we
Jate: 2B8.APR.2023 01:41:31 Dat APR.20,
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 R —SPURIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm I
.50 dBm T — e J— AT PPN NP fopinsiiniym
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz B893.59570 MHz -53.70 dBm -40.70 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,83937 GHz -47.83 dBm -34.83 db
1,920 GHz 3.000 GHz 1.000 MHz 2,65685 GHz -53.10 dBm -40.10 dB
3,000 GHz 9.000 GHz 1.000 MHz 5,55804 GHz -40.06 dBm -27.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.89939 GHz -458.17 dBm -35.17 dB
13,000 GHz 19.500 GHz 1.000 MHz 15,92852 GHz -45.15 dBm -32.15 dB
—
Jl ) o
Dates OB, APR 2003 01.d43:45
Sporton International Inc. (Kunshan) Page Number 1 A46 of A304
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PAES
E | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dam -40 dBm
[ - [ A
50 dBm s o 50 dBm o, e B
I b ’ Pr— e
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 857.72364 MHz -53.85 dBm -40.85 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.45577 MHz -53.81 dBm -40.81 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83979 GHz -38.33 dém -25.33 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83979 GHz -30.41 dBm -26.41 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.67341 GHz -53.13 dém -40.13 B 1.920 GHz 3.000 GHz 1.000 MHz 2,65398 GHz -53.21 dBm -40.21 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.56704 GHz -41.83 dBm -28.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.56704 GHz -41.44 dBm -28.44 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.92738 GHz -48.13 dBm -35.13 dB 9.000 GHz 13.000 GHz 1.000 MHz 11.95088 GHz -48.10 dBm -35.10 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.89253 GHz -45.08 dBm -32.08 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.04744 GHz -45.35 dBm -32.35 dB
( | J - ( ] ) we
Jate: 28.APR.2023 0O Dat APR.20,
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 R —SPURIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm I
50 dBm _ ] PPN W _M W o
o
‘e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz B59.66267 MHz -53.70 dBm -40.70 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,83937 GHz -38.94 dBm -25.94 db
1,920 GHz 3.000 GHz 1.000 MHz 2,80980 GHz -53.27 dBm -40.27 dB
3,000 GHz 9.000 GHz 1.000 MHz 5,57054 GHz -41.34 dBm -28.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 11,90689 GHz -45.09 dBm -35.09 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.03294 GHz -45.25 dBm -32.25 dB
—
Jl ) o
Date: 28 APR. 2023  0]1:58:11
Sporton International Inc. (Kunshan) Page Number 1 A47 of A304
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit fheck PARS
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PAES
E | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm -30 dBm
40 dam . 40 dBm
[
A
50 dom A gt s o ot 50 dbm I NI aa
M M - el e
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 880.95200 MHz -53.75 dém -40.75 dB 30.000 MHz 1,000 GHz 1,000 MHz 83397051 MHz ~53.70 dBm -40.70 dB&
1.000 GHz 1,840 GHz 1,000 MHz 1.83895 GHz -31.37 dém -18.37 de 1.000 GHz 1.840 GHz 1,000 MHz 183937 GHz -31.19 dém -18.19 d&
1,520 GHz 2,000 GHz 1,000 MHz 2.64642 GHz -52.95 dém -35.95 de 1.620 GHz 3.000 GHz 1,000 MHz 2,66765 GHz -53.14 dBm -40.14 dé
3.000 GHz 5,000 GHz 1,000 MHz 5.57254 GHz -42,28 dam -29.28 dB 3.000 GHz 9,000 GHz 1,000 MHz 5,57554 GHz -42,35 dBm -29.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.89539 GHz -49.04 d8m -35.04 dB 9.000 GHz 13.000 GHz 1.000 MHz 11.90139 GHz -48.01 dBm -35.01 d8
13.000 GHz 19.500 GHz 1,000 MHz 17.02244 GHz -45.25 dam -32.25 dB 13.000 GHz 19.500 GHz 1,000 MHz 1590503 GHz -45.24 dém -32.24 db
( | J - ( ] ) we
Jate: 2B8.APR.2023 1 Dat 2B.APR.2023 02:11:16
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 R —SPURIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
1 s
50 dBm - B— A AL it " -
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz B895.04998 MHz -53.74 dBm -40.74 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,83975 GHz -31.50 dBm -16.50 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,68421 GHz -53.34 dBm -40.34 db
3,000 GHz 9.000 GHz 1.000 MHz 5,57604 GHz -42.47 dBm -29.,47 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.90189 GHz -45.03 dBm -35.03 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.05744 GHz -45.09 dBm -32.09 dB
—
Jl ) o
Date: B APR 2023 2:12:2(
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401B

LTE Band 2 / 20MHz

TEL : +86-512-57900158
FCC ID : IHDT56AL8

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PAES
E | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dam -40 dBm
. A, ,
50 dem I — e Boma AR 50 dBm = r el s— e o —
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 931.51674 MHz -53.85 dBm -40.85 dB 30.000 MHz 1.000 GHz 1.000 MHz 934.42520 MHz -53.92 dBm -40.92 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83979 GHz -33.33 dém -20.33 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83937 GHz -33.35 dBm -20.35 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.82384 GHz -53.06 dém -40.06 B 1.920 GHz 3.000 GHz 1.000 MHz 263778 GHz -53.10 dBm -40.10 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.58003 GHz -43.30 dBm -30.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.59053 GHz -43.31 dBm -30.31 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.90689 GHz -48.13 dém -35.13 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,89589 GHz -48.20 dBm -35.20 d
13.000 GHz 19,500 GHz 1.000 MHz 17.03894 GHz -45.11 dém -32.11 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.06544 GHz -45.32 dBm -32.32 dB
( | J - ( ] ) we
Jate: 2B8.APR.2023 Dat APR.20,
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 R —SPURIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
.50 dBm — ‘__]_r Y = PNV IS e et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz -53.90 dBm -40.90 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,83937 GHz -32.85 dBm -19.85 db
1,920 GHz 3.000 GHz 1.000 MHz 263634 GHz -53.10 dBm -40.10 dB
3,000 GHz 9.000 GHz 1.000 MHz 5.,58103 GHz -43.06 dBm -30.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.94838 GHz -45.10 dBm -35.10 dB
13,000 GHz 19.500 GHz 1.000 MHz 16,36399 GHz -45.41 dBm -32.41 dB
—
Jl ) o
Date:. 2B APR 2023  (12.28:30
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saronas. FCC RF Test Report

Report No. : FG340401B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0037
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0030
20 Battery End Point 0.0021

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AL8

Page Number

1 A50 of A304




s=amranas. FCC RF Test Report Report No. : FG340401B

LTE Band 12

Peak-to-Average Ratio

Mode

LTE Band 12 / 10MHz
Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.16

64QAM 256QAM

Limit: 13dB
Full RB Full RB

Full RB Result
6.17 6.52 6.67

PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 24.80 dom  Offset +.80 4B
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Mean | Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 20.07 dBm 25.46 dBm 5.40 dB 2.52 dB 4.43 d8 5.16 dB 5.33 dB
—_—
CEERRER ]

Middle Channel / Full RB/ 16QAM

Spectrum vy
Ref Level 2480 d8m Offset 4.80 dB
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(@154 View
s
0.1 +
0.01
E-0 :
|
|
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1E-0
(CF 707.5 MHz ean Pyr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 18.98 dBm 25.52 dBm 6.54 dB 3.10 dB 5.10 dB 6.17 dB 6.49 dB
—_—
[T TR

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
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s=amranas. FCC RF Test Report Report No. : FG340401B

Middle Channel / Full RB/ 64QAM

Spectrum o
Ref Level 24.80 dém  Offset +.80 de
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Complementary Cumulative Distribution Function samples: 130000
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Trace 1 [ 18.08 dém | 2566 dém 7.56 db 3.07 dB 5.22 dB .52 db 7.33 dB
)i ] SRR e

Middle Channel / Full RB/ 256 QAM

Spectrum e
Ref Level 24.80 dém Offset 4.80 d&
att 3006 AQT  2ms @ RBW 10 MH:

[@15a View

B \.’ o
\\
0.01 -
,\. '\
16D —
5 S
|
1E-0 ¥
B
1E-0 | Y
! X
| .
|ICF 707.5 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 16.30 dBm 24,51 dBm .20 dB 3.07 dB 5.30 dB 6.67 dB 7.58 dB
] ] W we
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26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK 16QAM

Middle CH

1.33 1.35

BW

3MHz

Mod.

QPSK 16QAM

Middle CH

3.11 3.10

BW

5MHz

Mod.

QPSK 16QAM

Middle CH

5.09 4.93

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

9.85 9.85

Spectrum by Spectrum 'y
Ref Level 24.80 dom  Offset 4.60 08 @ RBW 30 kHz Ref Level 24,80 dom  Ofset +.80 0B & RBW 30 kHz
o At SDdB SWT 632 s @ VBW 100 kHz  Mode Aulo FFT e At SDdB SWT 63.2 ps @ VBW 100 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom Mi[1] 15.27 dBm| o8 dom Mi[1] 13.90 dBm)
2048 b 707.23150 MHz| 20da ¥ 7.0 H
- - L ke WEAY v SN 26.00 d8)| . ~ AN, S N . RPN
0 d8 By 1.331500000 MHz 10 da T By A\
Q factc 531 Q factc b
0 dem ) factor 1.2 0 dém ) factor \
10 10 di
20 0 =
30 d 36 dem—1— e
40 -40
50 df 50 df
-60 -60
70 d 70d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 707.2315 MHz 15.27 dBm ndB down 1.3315 MHz M1 1 707.928 MHz 13.99 dBm ndB down 13455 MHz
Ti i 7065371 MHz -10.63 dBm ndg 26.00 dB T1 1 706.8259 MHz -11.91 dém ndg 26.00 d&
T2 1 708, 1685 MHz -10.73 dém Q factar 53L.2 T2 1 708.1713 MHz -11.93 dém Q factar 526.2
g [ _]

Sporton International Inc. (Kunshan)
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SPORTON LAB.
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Report No. : FG340401B

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

vy pectrum e
Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset +.00 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
. M1l 16.45 dBm N Mi(1] 14.46 dBm
2045 - 706.79870 MHZ 2048 707.18830 MHz
. r R (0 26.00 dB . - I b AT e 26.00 dB
1o d8 7 Bw 1.110900000 MHZ 1048 7 Bw 3.104900000 MHz
0 dem / Q factor 227.2 0 dém i Q factor 227.8
Ty
104 - 10 di
20 . . L e
A . — R
30 g = e
a0 -40
50 d -50 d
60 -60
70 df 70 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 706, 7967 MHz 16.45 dbm ok down 3.1108 MHz M1 1 707.1663 MHz 12,45 dem ok down 3,104 WHz
T1 1 7059356 MHz -2.58 dém nde 26.00 dB T 1 705,053 MHz -11.53 dBm nde 26.00 d&
T2 1 709.0465 MHz -3.30 dém Q factar 227.2 T2 1 709.0584 MHz -11.45 dBm Q factar 227.8
n 1 il 1
L JL J - L JL J -

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

by pectrum
Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset +.00 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 13.80 dBm M1l 13.22 dBm
20 d8 — 20 de
F' 706.65100 MHz 705.32200 MHz
10 dBm PeAA AN PN AN R e 26.00 dB o AT o 26.00 dB
1098 i Bw 5.085000000 MHZ| 048 5000000 MHZ
0dem ! Q factor \ 139.0| 0dam Q factor 143.2]
i 2 \
10 df £ - 10 df - —
/ N / A
20 20
\ . )
30 g ~ 30 dBm—t————t
Y A Yo' i2 N N
a0 40 .
50 d -50 d
60 -60
70 d 70 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 706,651 MHZ 13.80 dém ok down 5,085 MHz M1 1 705,322 MHz 13.22 dém ok down 4,925 MHz
T1 1 704,043 MHz -12.00 dém nde 26.00 dB T 1 705,032 MHz -12.97 dBm nde 26.00 d&
T2 1 710,027 MHz -12.09 dBm Q factar 135.0 T2 1 709.958 MHz -12.73 dBm Q factar 143.2
n 1 il 1
L JL J L JL J

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

vy pectrum -
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.00 dom  Ofset +.00 0B @ RBW 300 khz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
. M1[1] 16.41 dBm| N M1[1] 15.14 dBm)
2045 704.7430 MHz| 2048 v 708.5990 MHz
P
U ALY, [ VNN 26.00 dB N e ol e 26.00 dB
o8 J_f Bw \ 9.850000000 MHZ| 08 I Bw 9.850000000 MHZz|
0 dem / Q factor y 71.5 o dim / Q factor 71.9
T 2
10 d j i 10 .
7 \\ Ji
- -20 —
! i e N NP _
\ —
-an -a0
50 df 50 d
60 -60
=70 df =70 df
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 704,743 MHz 16.41 dom b down .65 MHz M1 1 708,589 Mz 15.14 dom b down 9.85 MHz
T1 1 702,485 MHz -9.79 dBm ndg 26.00 d8 T1 1 702.545 MHz -10.99 dBm ndg 26.00 d8
T2 1 712,335 MHz -9.56 dbm Q factar 715 T2 1 712,395 MHz -10.74 dém Q factar 71.9
i ' il '
L s L - - L I - -
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.73

2.78

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.51

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.01

9.07

Spectrum by Spectrum 'y
Ref Level 24.80 dom  Offset 4.60 08 @ RBW 30 kHz Ref Level 24,80 dom  Ofset +.80 0B & RBW 30 kHz
o At SDdB SWT 632 s @ VBW 100 kHz  Mode Aulo FFT e At SDdB SWT 63.2 ps @ VBW 100 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
ot B | Mi[1] 14.08 dBm| P Mi[1] 14.24 dBm
20d8 ‘ , 707.79930 MHz| 20da T 707.10000 MHZ|
10 dem AN N MO B2 1.088111888 MH o dan A ihtdat® 1.090909091 MH;
1 |
0 dém - 0 dBm -
10 10 di <
N
-20 - N 20 -
30 — 30-dEa = s SN
40 -40
50 df 50 df
60 -60
704 70d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
ML T 707.7993 WHz 14.08 dem M1 1 707.1 WHz 14.24 dem
T 1 70695734 MHz 7.99 dam Oce Bw 1.088111888 MHz T 1 706.85455 MHz 7.40 dm Oce Bw 1.080808091 MHz
T2 1 70804545 MHz 6.87 dém T2 1 708.04545 MHz 6.13 dém
g [ _]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AL8
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SPORTON LAB.
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Report No. : FG340401B

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

vy pectrum e
Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset +.00 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
. M1l 16.45 dBm N Mi(1] 14.68 dBm
2045 L 706.46700 MHz 2048 707.15830 MHz
" B 2 2727 MHZ| M e ~ 2 MHz
10 48m ; Ot ¢ 2.727272727 MH 10 dom Lo e . T 2.781218781 MH
/ / \
0d8m 7 0dem L .
/ S A
10 d 5 10 d
L 2 20 .
- AR
Sy
a0 -40
50 d -50 d
60 -60
70 d 70 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 TG, 457 MHZ 16.45 dbm M1 1 707.1583 MHz 12.68 dem
T1 1 706, 13337 MHz 8.75 dim Oce Bw 2.727272727 MHz T 1 706.1034 MHz 6.44 dBm Oce Bw 2.7B1218781 MHz
T2 1 708 56064 MHZ 8.81 dém T2 1 708.868462 MHz 7.23 dBm
n 1 il 1
L JL J - L JL J -
by pectrum
Ref Level 24.00 dém  Offset +.00 db @ RBW 100 kHz RefLevel 24.60 dom  Offset +.00 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
. M1l 14.11 dBm N Mi(1] 13,71 dBm
2045 705.73200 MHZ 2048 708.00000 MHz
SN P e - 1.495504496 MHZ oc \ 1505494505 MHz
10 dem et P s e QL Pt 10 dem — L
0 dém 0 dém
d / \ i
10 7 \ 10 . Y
s \ / \
20 y T -20 7 T
/ . /
p e VT P \ i
30 080 T e R E Vi
a0 -40
50 d -50 d
60 -60
70 d 70 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 705,732 MHZ 12.11 dém M1 1 708.0 MHz 13.71 dém
T1 1 705 25225 MHz 9.21 dBm Oce Bw 4.435504406 MHz T 1 708.23227 MHz 6.93 dBm Oce Bw 4.5DS40D4E08 MHz
T2 1 709.74775 MHz 9.07 dém T2 1 709.73776 MHz 7.13 dBm
n 1 il 1
L JL J L JL J

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

s pectrum Sy
Ref Level 24.90 dam  Offset +.00 0B = RBW 300 kHz Ref Level 24.60 dom  OFfset .60 db w RBW 300 knz
o At 0dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17% Max
. M1[1] 15.11 dBm| N M1[1] 15.20 dBm)
2045 708.1390 MHz| 2048 X 705.2020 MHz
BB 5010985011 M S | N R e 5070999071 W 1e
10 8 Beo-osr 3.010989011 MH 10d8m . ’ LApeBi A 3.070929071 MH
\
0 dam f 4 0 dem X
] \ f '
10 10 di
.’ 7
20 i / ‘
~ [
B ~ i
L et = — =
-an -a0
s0d -50 o
60 -60
=70 df =70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
w1 1 708, 139 Mz 15.11 dém ML 705,202 MHz 15.20 dém
T1 1 703.0045 MHz 9.33 dBm Occ Bw 5.010989011 MHz T1 1 702.9246 MHz 6.11 dBm Occ Bw 0.070929071 MHz
T2 1 7120155 MHz 8.89 dém T2 1 711.9955 MHz 3.09 dam
i ' il '
L s L - - L I - -
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 24.00 dbm  Offset 4.90 db Mode Auto Sweep Ref Level 24.20 dbm  Offset 4.50 d Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@1 avgPwr
heck PABS _ﬂgkfu»muihukﬁb:_ paBs
SPURIOUS_) INE_ABS, PABS /“ it PURIHOT _LINE_ABS_| PARS
\ /
f | 10 dem T \
\ 0 dBm {'
10 dBm 1 -10 dBm
SPURIOUS_LINE_ABS_ \ [l
-20 dBm \ -20 dem ‘J/
30 dem 1" 30 dBm
-40 dBm r'r( oy 40 dB”‘P‘D/ .
> 8 W
-50 dBm 2 M M S
i ' —
]
-60 dBm [ — = 60 dBm: . o ——
-70 dem -70 dBm
Start 690.0 MHz 3003 pts. Stop 701.0 MHz | | [['start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
620.000 MAz £98.900 MHz 100.000 kHz 698.89555 MHz -24.54 dém -11.54 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.74925 MHz 19.46 dBm ~10.54 dB
£38.900 MHz £93.000 MHz 30.000 kHz 693.99945 MHz -19.28 dém -6.23 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00185 MHz ~19.22 dem | ~6.22 d&
£99.000 MHz 701.000 MHz 100.000 kHz £99.27073 MHz 19.96 dem -10.04 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz 24,27 dBm -11.27 dB
— —
)il ] ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum by ectrum by
Ref Level 24.80 dbm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PAES SPUEIRHE OHBEKARS, PafS
bPURIOUS_|LINE_ABS, PAES Fine _$PURIOUS_LINE_ABS PaES
10 dBm / '\ 10 :.,..{ B \
0 dém f \ 0 dBm- ¥
-10 dBm t 10 dfn ‘,
SPURIOUS_LINE_ABS_ ¢ \ H
-20 dBm M‘L -20 df
-30 dém 4 Y wﬁﬁm kpx—\
_— " -
-40 dBm y -40 dam Ay
/ \
-50 dBm: — -50 dB
../“""
-60 dBm -60 de: —
TR DU s —— " N
-70 dam -70 dam
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.85555 MHz -27.50 dBm -14.50 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.44555 MHz 11.77 dém -16.23 d&
£98.900 MHz 699.000 MHz 30.000 kHz 698.99955 MHz -24.36 dBm -11.36 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00125 MHz -24.71 dBm -11.71 dB
£99.000 MHz 701.000 MHz 100.000 kHz 700.12188 MHz 11.57 dBém -18.43 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.3E deém -14.35 d&
-
)l o ) L
Date 10:2 18 Date 10z
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.00 dbm  Offset 4.90 db Mode Auto Sweep Ref Level 24.20 dbm  Offset 4.50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
imit Gheck PARS _ﬂgkfmk;uﬂﬂ:kﬁb:_ PABS
ine _bPURIOUS_J INE_ABS, PABS /'l. e FURI/&‘J _JINE_aABS_] PARS
10 dBm / \ 10 dBm { \
0 dém r H 0 dBm /
10 dem | -10 dBm
SPURIOUS_LINE_ABS_ \ !
-20 dBm k' -20 dem )‘
-30 dam T “L =30 dBm f 1
/
-40 dBm }/J, \w 40 dBrmye \‘1
e Y “u,
-50 dBm i 30 diffn =~
__.,.,/"" I
-60 dBm - 60 dBm: M
e e e SR S
-70 dem -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | Powerabs |  aLimit | Range Low RangeUp | RBW Frequency Power Abs__| ALimit
650.000 MHz 698,500 MHz 100.000 kHz 699.88666 MHZ -25.90 dém -12.90 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.76723 MHz 18.53 dém “11.47 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99885 MHz -19.27 dém -6.27 di 716.000 MHz 716,100 MHz | 30.000 kHz 716.00524 MHz -19.47 dBm | -6.47 dB
£99.000 MHz 701.000 MHz 100.000 kHz 699.28072 MHz 19.30 dém -10.70 di 716,100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -26.08 dBm | -13.08 dB.
| — -
- ( I J e

10:19:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.50 dém  Offset +.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 avgpwr
H T SPURIGIE CHBEKABS PABS
20 dia'r'""" (Ahnr.k ‘ i PARS BES L kABS_ _ ARS
ine PURIOUS INE_ABS PABS ine _$PURIOUS_LINE_ABS_| PABS
10 dBm 1 \ 10 dBM ety \
0 dém / 0 dBm \
-10 dem [ \ -10 defn !
SPURIOUS_LINE_ABS_ f l\ H
-20 dem: ‘m -20d I[
-30 dém -30 dBm q =
o]
" MM M"*m
-40 darm ™" 40 dem s
o
-50 dBm = -50 dem
- W“Mw N‘Mm
60 dBm — — 60 dBm: = ]
-70 dem -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.85555 MHz -28.25 dBm -15.25 d& 714,000 MHz 716,000 MHz 100,000 kHz 715.37762 MHz 10,94 dBm -19.06 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99675 MHz | -25.33 dBm -12.33 d& 716.000 MHz 716,100 MHz 30.000 kHz 716.00455 MHz -25.38 dBm -12.38 dB.
699.000 MHz 701.000 MHz 100.000 kHz 599.90210 MHz 10.91 dém -19.09 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.41 dém -15.41 dB.
— - - —
) ] [ ) ]
D 7. 10:44:11
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

ectrum

Ref Level 24.80 dém  Offset 4.50 d& Mode Auto Sweep Ref Level 24.80 dBm Offset 4.80 dp Mode Auta Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
imit §heck PABS SPURIRIE CHBEKABS, TS
20 dém — — = 20 apr
ine _$PURIOUS_LINE_ABS_| PABS A Eine ‘HIIRIHI.' INE_ABS paks
10 dBm } \ 10 cem - ‘]
0d8 l 0 dém J
-10 dBm: 10 d8 .f
SPURIOUS_LINE_ABS_ 1 |
-20 dBrv \‘ -20 da J' L
30 d8 i 30 dem—
[
-40 dBm ’/;’ \A -40 day\ / 0
50 dBm - ﬁﬁ‘?“ﬁ ""‘n ]
. ’”_J/“/
60 — - -60 db S —
=70 d =70 dam:
Start 690.0 MHz 3003 pts Stop 701.0 MHz | [ Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.96 dém -13.96 dB 714.000 MHz 716.000 MH2 100.000 kHz 715.76324 MHz 17.84 dBm -12.16 de
698.900 MHz 699,000 MHz | 30.000 khz | 608.99915 MHz | -20.13 dem | -7.13 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00824 MHz -21.19 dém -8.19 dB
599,000 MHz 701,000 MHz | 100,000 kHz £00,05674 MHz 19.12 dBm | 210,87 dB 716.100 MHz 725.000 MHz | 100.000 kHz | 716.10445 MHz | -28.00 dém -15.00 d&
— —
( ] ] ) J ]
Dats: 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.80 dbm  Offset 4.80 dg Mode Auto Sweep Ref Level 24.80 dBm  Offset 4.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 déi’!"nir Gheck PABRS SPURIFHIE CHBEKABS, PARS
ine _$PURIOUS_| INE_ABS_] PARS O EpuRIoug LINE_ABS PABS
10 dBm 10 dvl'/«m R
0 dB ff \\ 0 dBm-f -\
-10 dBm -10 dli l
SPURIOUS_LINE_ABS_ J \ \
-20 dBm J 'L 20 d
-30 dB b -30 fBm—
U | -
-40 dBm
L ‘“\.,,\\
-50 dBrm -50 d&
|-
60 de Nl -60 dB [,
— seseemrmmit = e TN .
=70 d =70 dam:
Start 690.0 MHz 3003 pts Stop 701.0 MHz | || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
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650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -31.78 dém -18.79 d& 711.000 MHz 716.000 MHz | 100.000 kHz 715.68781 MHz 18.40 dBm | ~11.60 dB

698.900 MHz 699.000 MHz 30.000 kHz 698.99685 MHz -26.33 dBm -13.33 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00065 MHz -25.27 dBm -12.27 dB

£99.000 MHz 704.000 MHz | 100.000 kHz 599.33217 MHz | 18.93 dBm -11.07 dB 716,100 MHz 725,000 MHz | 100.000 kHz 716,10445 MHz -31.89 dBm | -19.39 dB.
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690.000 MHz 698.900 MHz 100.000 kHz 695.88666 MHz -31.35 dBm -18.35 dB 711,000 MHz 716,000 MHz 100.000 kHz 715.06843 MHz 4,80 dBm -25.20 dB
598.900 MH2 599.000 MH2 30.000 kHz 596.99156 MH2 | -31.23 dém -18.23 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00065 MHz -30.73 dém -17.73 dB
699.000 MHz 704.000 MHz 100.000 kHz 599.43706 MHz 4.70 dém -25.30 dB 716,100 MHz 725,000 MHz | 100.000 kHz 716.11334 MHz -30.31 dém | -17.31 dB.
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